
English

Parts Manual
	 WG3213P / 968999114	 WG3613P / 968999116
	 WG4815P / 968999278	 WG3213P / 968999364
	

Please read the operator’s manual carefully and make sure you 
understand the instructions before using the machine.



NOTE: ALL FASTENERS ARE GRADE 5 UNLESS OTHERWISE SPECIFIED.

CONTENTS

CHASSIS / FRAME..................................................... 4

DRIVE......................................................................... 6

HANDLE & CONTROLS............................................. 8

WHEELS AND TIRES............................................... 10

32" MODEL......................................................... 10

WHEELS AND TIRES............................................... 11

32" MODEL......................................................... 11

36" & 48" MODELS............................................. 12

32/36" CUTTING DECK............................................ 14

48" CUTTING DECK................................................. 16

HOUSING.................................................................. 18

CASTERS................................................................. 20

WIRING HARNESS................................................... 22



4 - Husqvarna

CHASSIS / FRAME

1

2

3
4

5

7

8

9

10

11

12

14

15

16

17

18 19

20

21

22

23

24
25

26

6

28
29

30
31

3233

34

35

36

37

38

39

40 41

4243

44

45

46

47

48

49

50

51

52

53

54

55

56

57

58

59

60

61

13

27

49

50

50

49

5

28

40

48

53

22

49

39

41

16

46



Husqvarna - 5

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

CHASSIS / FRAME

539 1002771..	 .....1..... DECAL, SHIFTER
539 1019602..	 .....1..... PLATE, SHIFTER
539 9164593..	 .....1..... RETAINER
539 1001504..	 .....1..... SB ½-13 x ¾
539 9769985..	 .....3..... ZERK, ¼-28 STRHT
539 1000666..	 .....1..... BELLCRANK
539 1046487..	 .....1..... BRACKET
539 1019618..	 .....1..... ARM, SHIFTER
539 1019659..	 .....1..... GRIP, SHIFTER
539 10216510..	 .....1..... BRACKET, SHIFTER
539 10014811..	 .....1..... SWITCH, TRANSMISSION
539 10216212..	 .....1..... TRANSMISSION
539 10117513..	 .....6..... HCS 7/16-14 x 1½
539 10216414..	 .....2..... COUPLING
539 10454715..	 .....1..... LOWER BELT SHIELD
539 91021116..	 .....3..... KEY #9 WOODRUFF
539 10216317..	 .....2..... DRIVE SHAFT
539 10196718..	 .....2..... BEARING
539 10197119..	 .....2..... RETAINER RING
539 10195420..	 .....2..... PULLEY, DRIVE (36 & 48)
539 102154....2..... PULLEY, DRIVE(32)
539 11085921..	 .....2..... BELT, DRIVE(36 & 48)
539 102149....2..... BELT, DRIVE(32)
539 10198822..	 .....2..... SETSCREW ¼ NYLOC
539 10196423..	 .....1..... INPUT PULLEY
539 11189724..	 .....1..... WASHER ½
539 91907825..	 .....1..... IDLER  PULLEY
539 10195726..	 .....1..... BELT, TRANSMISSION
539 10486427..	 .....6..... WASHER 7/16

539 92196028..	 .....2..... SPACER
539 10205029..	 .....1..... BUSHING
539 10571830..	 .....1..... KEY ¼ SQ x ½
539 91914831..	 .....1..... PULLEY
539 10172032..	 .....1..... SPACER

539 10199533..	 .....1..... KEY ¼ SQ x 11/8
539 10183434..	 .....1..... PULLEY, ENGINE
539 10650435..	 .....1..... HEAVY WASHER
539 99024736..	 .....1..... LOCKWASHER 7/16

539 10014137..	 .....1..... HCS 7/16-20 x 1½
539 10056738..	 .....4..... HCS M8-1.25 x 30MM
539 99018739..	 .....8..... LOCKWASHER 5/16 STD
539 99069240..	 .....6..... WASHER 5/16

539 99076141..	 .....6..... NUT ¼-20 CENTERLOCK
539 97776142..	 .....2..... HCS ¼-20 x 1
539 99015543..	 .....1..... NUT 3/8-24
539 99011844..	 .....1..... LOCKWASHER 3/8
539 99059845..	 .....2..... WASHER ¼
539 97695646..	 .....4..... SETSCREW 5/16 NYLOC
.......................2..... (32" MODELS)
539 10014547..	 .....1..... RHSNB 3/8-16 x 2
539 99054648..	 .....2..... HLN 3/8-16 CENTERLOCK
539 97693449..	 ...10..... HCS 5/16-18 x ¾
539 99018450..	 .....6..... HLN 5/16-18
539 99007251..	 .....4..... HCS ¼-20 x 5/8
539 10197252..	 .....1..... BLADE ROD
539 99051753..	 .....2..... WASHER 3/8
539 97698954..	 .....1..... HAIRPIN, #4
539 10574455..	 .....1..... DECAL, DANGER
539 10204856..	 .....1..... BLADE ROD
539 10012857..	 .....1..... DECAL, EXHAUST
539 10204758..	 .....1..... DECAL, CLUTCH
539 99104359..	 .....2..... BUSHING
539 10346260..	 .....1..... BELT GUIDE, LONG
539 99083961..	 .....6..... NUT 7/16-14 CENTER LOCK

NOT SHOWN
539 102036....1..... BELT GUIDE
539 103463....1..... BELT GUIDE, SHORT



6 - Husqvarna

DRIVE

1

2

3

4

5

7

8

10

11

12

13

14

15

16

17
18

19

20 21
22

23

24

25

26

6

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45 46
47 48

49

50

51

27

4

4

4

46

46

46

47

47

46

44

4916

26

47

9

44 8

32

13

37



Husqvarna - 7

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

DRIVE

539 9127301..	 .....2..... E-RING, 1"  
539 1056302..	 .....1..... FUEL TANK
539 1061883..	 .....1..... GAS CAP
539 9122224..	 .....4..... HOSE CLAMP
539 9329565..	 .....1..... GAS LINE, 10" 
539 9163256..	 .....1..... FUEL VALVE
539 1049937..	 .....1..... GAS LINE, 14" 
539 9901878..	 .....4..... LOCKWASHER 5/16

539 9902099..	 .....4..... HCS 5/16-18 x 1
539 11105610..	 .....1..... DECAL, W3213
539 104829....1..... DECAL, W3613
539 104831....1..... DECAL, W4815
539 10218811..	 .....2..... PIVOT TUBE
539 97643412..	 .....2..... SWIVEL(SHORT)
539 99087013..	 .....4..... E-RING, 3/8" 
539 10471514..	 .....2..... WHEEL ASSM (32)  

(WITH BRAKE DRUM &  
PULLEY)

539 10199215..	 .....2..... LONG SPACER
539 99069216..	 ...12..... WASHER 5/16

539 97694117..	 .....2..... HCS 3/8-16 x 1¼
539 10197718..	 .....2..... SPRING
539 10195519..	 .....2..... IDLER PULLEY
539 10027620..	 .....2..... WINGNUT 5/16

539 10009721..	 .....2..... SPACER
539 10194022..	 .....2..... SWIVEL
539 10193923..	 .....2..... BRAKE ROD
539 10197324..	 .....2..... BELT GUIDE
539 10203525..	 .....2..... SCRAPER (36 & 48)
539 102155....2..... SCRAPER (32)
539 97698826..	 .....4..... COTTER HAIRPIN, #2

539 99014527..	 .....2..... HCS 5/16-18 x 5
539 11105428..	 .....2..... DECAL, CROWN
539 10193129..	 .....1..... AXLE WLDMT(36 & 48)
539 102152....1..... AXLE WLDMT(32)
539 10193430..	 .....1..... BRAKE ARM, RT 
539 102135....1..... BRAKE ARM, LT
539 10194931..	 .....2..... E-RING, ½"
539 97699832..	 .....4..... ZERK, ¼-28 STRAIGHT
539 10204933..	 .....2..... CLEVIS PIN
539 91384734..	 .....2..... BOLT RETAINER, 3/8
539 92196035..	 .....2..... SPACER
539 10194536..	 .....2..... BRAKE BAND
539 91656137..	 .....4..... BUSHING
539 10216838..	 .....1..... IDLER PLATE, RT
539 102169....1..... IDLER PLATE, LT
539 10196939..	 .....2..... FENDER
539 99058540..	 .....2..... NUT 5/16-18 WHIZLK
539 10135041..	 .....2..... TAPBOLT 3/8-16 x 3
539 10250242..	 .....4..... STUD 5/16

539 10284543..	 .....4..... SPRING
539 99018444..	 .....4..... NUT 5/16-18
539 99061345..	 .....2..... NUT 3/8 -16 WHIZLK
539 99051746..	 .....8..... WASHER 3/8
539 99054647..	 ...12..... NUT 3/8-16 CENTERLOCK
539 10188148..	 .....1..... DECAL, PROP 65
539 99056349..	 .....6..... HCS 3/8-16 x 1
539 99011850..	 .....2..... LOCKWASHER 3/8



8 - Husqvarna

HANDLE & CONTROLS

1
2

3

4

5

7 8

9

10

11

12

13 14

15

16
17

18
19

20

21

22

23

24

25

26

6

28

29

30

3132

33

34

35

36

37

38

39

40

41

27

6

10

27

10

1

41

35
37

1

19



Husqvarna - 9

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

HANDLE & CONTROLS

539 9900551..	 ...13..... WASHER¼, SAE
539 9763872..	 .....1..... LATCH, LT W/GRIP
539 976388....1..... LATCH, RT W/GRIP
539 9769833..	 .....2..... WASHER, WAVE SPRING
539 9910034..	 .....2..... HCS ¼-20 x 1¾
539 9778845..	 .....2..... PIN, CLEVIS
539 9778866..	 .....4..... BUSHING
539 9778577..	 .....2..... LEVER, OP W/GRIP
539 1002858..	 .....2..... DECAL, THUMB LATCH
539 9147349..	 .....2 .... PUSH NUT
539 99076110..	 .....5..... NUT ¼-20 CENTERLOCK
539 97648811..	 .....2..... GRIP HANDLE
539 92331312..	 .....2..... ROLL PIN 5/16 x 11/8
539 13115613..	 .....2..... LEVER, MOLDED DRIVE
539 99069214..	 .....2..... WASHER 5/16

539 10198615..	 .....2..... TRACTION ROD
539 97698816..	 .....2..... COTTER HAIRPIN, #2
539 10196317..	 .....1..... THROTTLE CNTRL W/BALL
539 106553....1..... THROTTLE CNTRL W/BALL 

MODEL 968999278
539 99030218..	 .....2..... SCREW ¼-20 x 3/8 SELF TAP
539 99058019..	 .....3..... HCS ¼-20 x ¾
539 99065520..	 .....1..... HCS 3/8-16 x 1½
539 10178121..	 .....1..... MODULE
53910198422..	 ......1..... HANDLE HARNESS
539 106531....1..... HANDLE HARNESS 

MODEL 968999278

539 10193523..	 .....1..... DECAL, OPERATION
539 97652624..	 .....1 .... GRIP
539 10008225..	 .....1..... LEVER
539 99051726..	 .....2..... WASHER 3/8
539 10121927..	 .....2 .... FIBER WASHER
539 91206328..	 .....1..... CONE WASHER
539 99054629..	 .....5..... NUT 3/8-16 CENTERLOCK
539 99056330..	 .....4..... HCS 3/8-16 x 1
539 97746531..	 .....1..... YOKE
539 91645932..	 .....1..... RETAINER, RING
539 97770333..	 .....1..... CLEVIS PIN
539 97725034..	 .....2 .... SPRING
539 91909835..	 .....3..... SWITCH
539 10180136..	 .....2..... OP LINKAGE
539 97695237..	 .....6..... SCREW, #10-24 x 5/8 
539 10206238..	 .....1..... UPPER HANDLE W/DECALS
539 10189139..	 .....1..... DECAL, OPERATION
539 10197240..	 .....1 .... BLADE ROD
539 10267841..	 .....3..... TAPPED PLATE

NOT SHOWN
539 976856....4..... WIRE TIE
539 911853....1..... KEY SWITCH COMPLETE 

MODEL 968999278 



10 - Husqvarna

WHEELS AND TIRES
32" MODEL

2

3

4

6

7

8

9
10

5

2

3

1



Husqvarna - 11

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

WHEELS AND TIRES
32" MODEL

539 1047141..	 .....1..... WHEEL ASSM 
(INCLUDES ITEMS 2-6)

539 1003952..	 .....2..... END CAP
539 1003933..	 .....2..... ROLLER BEARING
539 9769984..	 .....1..... ZERK ¼-28 STRAIGHT
539 9122345..	 .....1..... AIR VALVE

539 9772226..	 .....1..... TIRE
539 9765227..	 .....1..... TRACTION PULLEY
539 1019468..	 .....1..... BRAKE DRUM
539 9901189..	 .....4..... LOCKWASHER 3/8
539 97774810..	 .....4..... HCS 3/8-24 x ¾



12 - Husqvarna

WHEELS AND TIRES
36" & 48" MODELS

1

2

3
4

7

7

8
9

10
11

12

6

2

3



Husqvarna - 13

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

WHEELS AND TIRES

539 1047581..	 .....1..... WHEEL ASSM 
539 1003952..	 .....2..... END CAP
539 1021613..	 .....2..... ROLLER BEARING(SHORT)
539 9769984..	 .....1..... ZERK ¼-28 STRAIGHT
539 1003935..	 .....1..... ROLLER BEARING(LONG)
539 9122346..	 .....1..... AIR VALVE
539 9384737..	 .....2..... TRACTION PULLEY
539 9235158..	 .....4..... SPACER

539 1019469..	 .....1..... BRAKE DRUM
539 99011810..	 .....4..... LOCKWASHER 3/8
539 99016411..	 .....4..... HCS 3/8-24 x 1½



14 - Husqvarna

32/36" CUTTING DECK

1

2

3

4

5

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25 26
6

28

29

30

31

32

33
34

35

36

37

38

39

40

41

42

43

44

45

46

47

48

49

50

51 52

53

54

55

56

57

58
59

60

27

29

4

30

29

7

5

21
6

59

58

59



Husqvarna - 15

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

32/36" CUTTING DECK

539 1019591..	 .....1..... 36" DECK BELT
539 102148....1..... 32" DECK BELT
539 1045612..	 .....1..... 36" BELT SHIELD
539 104650....1..... 32" BELT SHIELD
539 1110473..	 .....1..... DECAL, HUSQVARNA
539 1020704..	 .....4..... KNOB, THREE PRONG
539 1020565..	 .....4..... WASHER 3/8, SEALING
539 9905466..	 .....4..... NUT 3/8-16 CENTERLOCK
539 9906137..	 .....3..... NUT 3/8 -16 WHIZLK
539 1023348..	 .....2..... TAPBOLT 3/8 -16 x 4½
539 9769809..	 .....2..... NUT 5/8-18
539 10199510..	 .....2..... KEY ¼ SQ x 11/8
539 97639811..	 .....2..... PULLEY W/SETSCREWS
539 10233212..	 .....2..... HCS 5/8-18 x 8½
539 10224313..	 .....2..... SUPPORT WASHER
539 10034114..	 .....2..... BLADE 18"(36)
539 100340....2..... BLADE 16¼"(32)
539 97643615..	 .....8..... BLADE SPACERS
539 10224516..	 .....2..... SPACER
539 10267517..	 .....2 .... BUSHING 10 GA
539 10741818..	 .....2..... HOUSING ASSM
539 10232019..	 .....2..... TUBE CAP
539 10223620..	 .....1..... PAD (NOT USED 32")
539 99018421..	 ...16..... NUT 5/16-18
539 99020922..	 ...10..... HCS 5/16-18 x 1
539 99058523..	 .....6..... NUT 5/16-18 WHIZLK
539 99055324..	 .....6..... HCS 5/16-18 x 3
539 10007525..	 .....1..... SNUBBER
539 97695626..	 .....4..... SETSCREW 5/16 NYLOC
539 10183627..	 .....1..... SLEEVE BUSHING
539 10197928..	 .....1..... ENGAGEMENT ARM
539 99051729..	 .....3..... WASHER 3/8

539 99062930..	 .....2..... HCS 3/8 -16 x 2¼
539 10204831..	 .....1..... BLADE ROD 32 & 36
539 97698832..	 .....1..... COTTER HAIRPIN, #2
539 10198233..	 .....1..... EYEBOLT, RH
539 99019634..	 .....1..... NUT 5/16-18
539 10198335..	 .....1..... TURNBUCKLE
539 10198136..	 .....1..... EYEBOLT, LH
539 10197837..	 .....1..... ARM WLDMT
539 99055038..	 .....1..... WASHER ½
539 10133239..	 .....1..... HCS ½-13 x 2¾
539 10198040..	 .....1..... EYEBOLT PIVOT
539 97668841..	 .....1..... IDLER PULLEY
539 10265642..	 .....1..... SPACER
539 99011843..	 .....1..... LOCKWASHER 3/8
539 99063744..	 .....1..... HCS 3/8 -16 x 2½
539 10117545..	 .....6..... HCS 7/16-14 x 1½
539 99024746..	 .....6..... LOCKWASHER 7/16

539 99044947..	 .....6..... NUT 7/16-14
539 13090348..	 .....1..... CHUTE, RUBBER
539 10123149..	 .....1..... IDLER SPINDLE
539 10133150..	 .....1..... NUT ½-13 NYLOC
539 91301051..	 .....1..... DECAL, CPSC
539 10456352..	 .....1..... DECK, 36" W/DECALS
539 104620....1..... DECK, 32" W/DECALS
539 10574653..	 .....1..... DECAL, DANGER
539 13091654..	 .....1..... PIVOT BRACKET
539 13092255..	 .....1..... REINFORCE BRACKET
539 10047256..	 .....1..... RHSNB 5/16-18 x 1¼
539 10293357..	 .....1..... RHSNB 5/16-18 x 1½
539 99069258..	 .....1..... WASHER 5/16

539 99071759..	 .....1..... NUT 5/16-18 NYLOC
539 99062760..	 .....1..... HCS 5/16-18 x 1¼



16 - Husqvarna

48" CUTTING DECK

1

2

3

4

5

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

6
28

29

30

31

32

33

34

35

36 37

38
39

40

41

4243

44

45

46

47

48

49
50

51

52

53
54

55

56

57

58

59

60

61

62

63
64

65

66

67

27

4

5

7

29

6
29

33
43

44

11
13

24

23

6

6

6

9

27

11

1324

46

19

47

16

18
16

18

66

65

66



Husqvarna - 17

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

48" CUTTING DECK

539 1000241..	 .....1..... BELT, AUX BLADE
539 1019582..	 .....1..... BELT, BLADE 48
539 1045623..	 .....1..... BELT SHIELD, 48" 
539 1020704..	 .....5..... KNOB, THREE PRONG
539 1020565..	 .....5..... WASHER 3/8 SEALING
539 9905466..	 .....6..... NUT 3/8-16 CENTERLOCK
539 9906137..	 .....6..... NUT 3/8 -16 WHIZLK
539 9905538..	 .....4..... HCS 5/16-18 x 3
539 9905859..	 .....7..... NUT 5/16-18 WHIZLK
539 10233410..	 .....2..... TAPBOLT 3/8 -16 x 4½
539 97698011..	 .....3..... NUT 5/8-18
539 10233212..	 .....2..... HCS 5/8-18 x 8½
539 101100....1..... HCS 5/8-18 x 9 (Center blade)
539 10224313..	 .....3..... SUPPORT WASHER
539 10034014..	 .....3..... BLADE 16¼"
539 97643615..	 ...12..... BLADE SPACERS
539 10224516..	 .....3..... SPACER
539 10267517..	 .....1..... BUSHING 10 GA
539 10741818..	 .....3..... HOUSING ASSM
539 10223619..	 .....2..... PAD
539 10232020..	 .....3..... TUBE CAP
539 13090321..	 .....1..... CHUTE, RUBBER
539 99019622..	 .....1..... NUT 5/16-18
539 97639823..	 .....2..... PULLEY W/SETSCREWS
539 10199524..	 .....3..... KEY ¼ SQ x 11/8
539 10181925..	 .....1..... PULLEY, DBL W/SETSCREW
539 99020926..	 ...14..... HCS 5/16-18 x 1
539 99018427..	 ...21..... NUT 5/16-18
539 99062928..	 .....2..... HCS 3/8 -16 x 2¼
539 99051729..	 .....4..... WASHER 3/8
539 10197930..	 .....1..... ENGAGEMENT ARM
539 10183631..	 .....1..... SLEEVE BUSHING
539 10203132..	 .....1..... BLADE ROD 48"
539 97698833..	 .....2..... COTTER HAIRPIN, #2

539 99063734..	 .....1..... HCS 3/8 -16 x 2½
539 99011835..	 .....1..... LOCKWASHER 3/8
539 10007536..	 .....1..... SNUBBER
539 10265637..	 .....1..... SPACER
539 97668838..	 .....2..... IDLER PULLEY
539 10198039..	 .....1..... EYEBOLT PIVOT
539 10198140..	 .....1..... EYEBOLT, LH
539 10198341..	 .....1..... TURNBUCKLE
539 10198242..	 .....1..... EYEBOLT, RH 
539 10133243..	 .....2..... HCS ½-13 x 2¾
539 99055044..	 .....3..... WASHER ½
539 10197845..	 .....1..... ARM WLDMT
539 10123146..	 .....2..... IDLER SPINDLE
539 10133147..	 .....2..... NUT ½-13 NYLOC
539 10223748..	 .....1..... ARM, AUX IDLER
539 10233749..	 .....1..... TENSION ROD
539 97669550..	 .....1..... IDLER FLANGE BUSHING
539 99073051..	 .....1..... HCS 3/8 -16 x 1¾
539 10117552..	 .....6..... HCS 7/16-14 x 1½
539 99024753..	 .....6..... LOCKWASHER 7/16

539 99044954..	 .....6..... NUT 7/16-14
539 97695655..	 .....6..... SETSCREW 5/16 NYLOC
539 11104756..	 .....1..... DECAL, HUSQVARNA
539 10456457..	 .....1..... DECK 48" W/DECALS
539 10574658..	 .....1..... DECAL, DANGER
539 91301059..	 .....1..... DECAL, CPSC
539 10233560..	 .....3..... HCS 5/16-18 x 4
539 13091661..	 .....1..... PIVOT BRACKET
539 13092262..	 .....1..... REINFORCE BRACKET
539 10047263..	 .....1..... RHSNB 5/16-18 x 1¼
539 10293364..	 .....1..... RHSNB 5/16-18 x 1½
539 99069265..	 .....1..... WASHER 5/16

539 99071766..	 .....1..... NUT 5/16-18 NYLOC
539 99062767..	 .....1..... HCS 5/16-18 x 1¼



18 - Husqvarna

HOUSING

CENTER SPINDLE 48"

LEFT SPINDLE 48"
LEFT & RIGHT SPINDLE 32" & 36"

RIGHT SPINDLE 48"

(HUB UP)

(HUB DOWN)

(HUB UP)
(HUB DOWN)

(HUB UP)

NOTE:
ITEM 3 MUST SET AGAINST THE INNER 
RACE OF THE BEARING. TOP & BOTTOM.

1

2

3

4

5

7

8

9

10

1112

13

6

10

11

12

13

2

8

11

12

13

10

3

7



Husqvarna - 19

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

HOUSING

NOTE:  
THIS HOUSING ASSEMBLY(ITEM 1) IS USED IN CONJUNCTION WITH DIFFERENT 

PULLEYS AND SPACERS.  IT IS CRITICAL THAT YOU USE THE RIGHT SPACERS IN 
THE RIGHT LOCATION FOR THE DIFFERENT SPINDLE COMBINATIONS. (ALSO REFER TO 

THE OPERATOR’S MANUAL)

NOTE: 
 THIS HOUSING ASSEMBLY(ITEM 1) WILL NOT WORK IF THESE ITEMS ARE 

NOT IN THEIR PROPER LOCATION OR ORIENTATION.

539 1074181..	 .....1..... HOUSING ASSM 
(INCLUDES ITEMS 2-8)

539 1152792..	 .....1..... BUSHING 10 GA
539 1026773..	 .....2..... BEARING
539 1026734..	 .....1..... HOUSING
539 1026765..	 .....1..... SPACER
539 1026746..	 .....1..... SPINDLE
539 1072727..	 .....2..... COMBO SPACER

SEE PAGES 10 - 13 FOR CORRECT BLADE BOLT, NUT BLADE 
SPACERS, AND BLADE FOR YOUR MODEL.

539 9763988..	 .....1..... PULLEY W/SETSCREWS
539 1018199..	 .....1..... PULLEY, DBL W/SETSCREWS
539 10224510..	 .....1..... SPACER 3/8"
539 10224311..	 .....1..... SUPPORT WASHER 
539 10199512..	 .....1..... KEY ¼ SQ. x 11/8
539 97695613..	 .....2..... SETSCREW 5/16 NYLOC



20 - Husqvarna

CASTERS

1

2

3

4

5

7

8

9

10

11

12

13

15

16

17

18

19

20

6

3

4

14

14

21



Husqvarna - 21

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

CASTERS

539 1018741..	 .....1..... LYNCH PIN 7/16

539 9165612..	 .....1..... BUSHING
539 1018733..	 .....5..... C SPACER
539 1012324..	 .....2..... FLANGE BUSHING
539 1045555..	 .....1..... CASTER ARM W/BUSHING
539 9769976..	 .....1..... ZERK 1/8 NPT
539 1045547..	 .....1..... CASTER YOKE
539 1013318..	 .....1..... NUT ½-13 NYLOC
539 1019079..	 .....1..... HCS ½-13 x 5½
539 10187210..	 .....1..... SPACER
539 91223411..	 .....1..... AIR VALVE

539 97735612..	 .....1..... ENDCAP, NOTCHED
539 92355713..	 .....1..... ENDCAP
539 97735314..	 .....2..... ROLLER BEARING
539 99054615..	 .....3..... NUT 3/8-16 CENTERLOCK
539 10461816..	 .....1..... RIM	
539 10190517..	 .....1..... TIRE 9" 
539 10455618..	 .....1..... TIRE & WHEEL
539 99056319..	 .....3..... HCS 3/8-16 x 1	
539 99051720..	 .....3..... WASHER 3/8
539 97699721..	 .....1..... ZERK 1/8 NPT
539 104559....1..... FRONT WHEEL CASTER KIT 

INCLUDES ITEMS 1-20)



22 - Husqvarna

WIRING HARNESS

MODULE

LEFT INTERLOCK SWITCH
BLADE INTERLOCK SWITCH

RIGHT INTERLOCK SWITCH

1
2

3

GROUND HARNESS KOHLER

TO ENGINE KILL WIRE

GROUND TO ENGINE

CONNECTION TO
TRANSMISSION SWITCH



Husqvarna - 23

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

WIRING HARNESS

539 1019841..	 .....1..... HANDLE HARNESS
539 1017812..	 .....1..... MODULE

539 1049913..	 .....1..... GROUND HARNESS



P/N 539 106472 R07	 06/03/08


	CHASSIS / FRAME
	DRIVE
	HANDLE & CONTROLS
	WHEELS AND TIRES
	32" MODEL

	WHEELS AND TIRES
	32" MODEL
	36" & 48" MODELS

	32/36" CUTTING DECK
	48" CUTTING DECK
	HOUSING
	CASTERS
	WIRING HARNESS



